
 
 

 

Conceptual Leachate Treatment 
Scoping Study for New England 

Waste Services of Vermont 
(NEWSVT) Landfill 

Prepared for  
Casel la Waste Systems,  Inc. ,  Hyde Park,  

Vermont  
October 11,  2019 



 

 
500 North Franklin Turnpike, Suite 306 

Ramsey, New Jersey 07446 

 

Conceptual Leachate Treatment Scoping Study for 
New England Waste Services of Vermont (NEWSVT) Landfill 

Prepared for  
Casel la Waste Systems,  Inc.  

1855 Vermont Route 100 
Hyde Park,  Vermont 05655 

 

October 11, 2019 
 

Pro ject  Number:   152990.008 
 
 
 
 
 
 
 
 
 
 
 
 

 
Stephen J.  McGuire, P.E.  

VT PE #018.0134331 
 

P.E.’s Clar if icat ion: Cost estimates provided in Section 6 are provided for Casella’s 
[...]
Attribute Option 1a – RO + GAC + Remineralization with 
Concentrator + Emissions Control Option 3a – Concentrator + Emissions Control Option 2a – RO at POTW with Concentrator + 

Emissions Control (at NEWSVT) Option 4a – Filtration + GAC at POTW (Newport) Option 4b – Filtration + GAC at POTW 
(Montpelier) 

Benefits  • Control of own destiny 
• Removes virtually all contaminants 
• All contaminants remain on-site 
• Forward looking for new contaminants 
• Small concentrate volume relative to others 
• Should not require propane supplement 
• Provides a greater overall environmental benefit (for 

leachate only) through greater overall contaminant 
removal as compared to Options 2a, 4a and 4b 

• Does not require siting concentrator at energy plant for 
waste heat 

• Capacity can be increased easily 
• Adequate waste heat and LFG for current and future 

capacity 

• Control of own destiny 
• Single treatment process 
• Removes virtually all contaminants 
• All contaminants remain on-site 
• Forward looking for new contaminants 
• No liquid disposal to environment 
• Capacity can be increased easily 

 

• Removes virtually all contaminants in treated liquid 
• Forward looking for new contaminants 
• Does not require siting concentrator at energy plant for 

waste heat 
• Capacity can be increased easily 
• Adequate waste heat and LFG for current and future 

capacity  

• No on-site treatment 
• Removes other PFAS source contributions 
• Removes a broad suite of organic contaminants 
• Largest overall environmental benefit due to reduction of 

leachate and non-leachate related contaminants 
• Good public perception 
• PFAS destroyed with GAC regeneration 
• No impact to site air-space 
• No additional permitting by Casella 

• Higher flow system (greater dilution) 
• No on-site treatment 
• Removes other PFAS source contributions 
• Removes a broad suite of organic contaminants 
• Largest overall environmental benefit due to 

reduction of leachate and non-leachate related 
contaminants 

• Good public perception 
• PFAS destroyed with GAC regeneration 
• No impact to site air-space 
• No additional permitting by Casella 

Limitations • Air emissions from concentrator (if used), odor concerns 
and PFAS 

• Public perception 
• Permitting challenges (NPDES, air) 
• Concentrate requires sequestration/solidification or off-

site disposal 
• Concentrate impact on airspace  
• Does not eliminate PFAS at site unless concentrate 

disposed off-site via incineration/cement kiln/deep well 
or alternative disposal site  

• Air emissions concerns (odor, PFAS) and permitting 
• Public perception 
• Requires significant supplemental propane and 

associated cost 
• Requires siting at energy plant for waste heat 

utilization 
• High concentrate volume 
• Concentrate requires sequestration/solidification or 

off-site disposal 
• Concentrate impact on airspace  
• Does not eliminate PFAS at site unless concentrate 

disposed off-site via incineration/cement kiln/deep 
well or alternative disposal site 

• Insufficient waste heat and LFG for current and 
future capacity 

• Limited control of own destiny 
• Sized for partial treatment (allows more to environment) 
• Contract challenges 
• Reliance on others for operation (e.g., PFAS pass-

through) 
• Long-term commitment 
• Continued hauling to POTW and concentrate to NEWSVT 
• Potential long lead time for implementation (P3 project) 
• Air emissions from concentrator (if used for residuals), 

odor concerns and PFAS 
• Public perception (Concentrator) 
• Permitting challenges (air) 
• Concentrate requires sequestration/solidification or off-

site disposal 
• Concentrate impact on airspace  
• Does not eliminate PFAS at site unless concentrate 

disposed off-site via incineration/cement kiln/deep well 
or alternative disposal site) 

• Limited control of own destiny 
• Contract challenges 
• Reliance on others for compliance (e.g., PFAS pass-

through) 
• Long-term commitment 
• Continued hauling 
• Less effective on short chain compounds (IX can be 

added) 
• Potential long lead time for implementation (P3 project) 
• Requires increased disposal volume allowance from 

VTDEC 
• May become capacity limited in the future 

 

• Farther distance (higher hauling cost) 
• Limited space for improvements at POTW 
• Limited control of own destiny 
• Contract challenges 
• Reliance on others for compliance (e.g., PFAS pass-

through) 
• Long-term commitment 
• Continued hauling 
• Less effective on short chain compounds (IX can be 

added) 
• Potential long lead time for implementation (P3 

project) 
• Requires increased disposal volume allowance 

from VTDEC 
• May become capacity limited in the future 

 

CapEx Range (Low-Mid-High) ($) 13,700,000-17,100,000-34,200,000 9,600,000-11,900,000-23,900,000 9,000,000-11,300,000-33,600,000 13,400,000-16,800,000-33,600,000 12,500,000-15,700,000-31,300,000 

Total 20-year cost Range (Low-Mid-High) 
incl. CapEx, OpEx, T&D ($) 32,000,000-40,000,000-80,000,000 157,800,000-197,200,000-394,400,000 51,400,000-64,300,000-128,600,000 52,600,000-65,700,000-131,400,000 70,400,000-88,000,000-176,000,000 

Factored Disposal Rating Total2 56.25 49.0 64.25 56.5 56.5 
Combined Rating Total 120 124 132 109 109 

Leachate Application (PFAS removal) RO proven, Air emission uncertainty for concentrator. but 
expected to be minor 

Air emission uncertainty for concentrator but 
expected to be minor 

RO proven, Air emission uncertainty for concentrator. but 
expected to be minor Less proven for treated wastewater to low PFAS levels Less proven for treated wastewater to low PFAS 

levels 

Process Performance Risk  Low RO. Moderate for concentrator (Air emissions and 
odor concerns) Moderate (Air emissions and odor concerns) Low RO. Moderate for concentrator (Air emissions and 

odor concerns) Moderate (operational) Moderate (operational) 

Health and Safety Moderate Moderate Moderate Low Low 
Chemical Use High High High Low Low 

Energy Use High Extreme High Low Low 

Generation of On-site Concentrate Moderate High Moderate None None 

Notes: 
1. 20-year costs calculated based on straight line amortization of equipment CapEx and 2.5% inflation for OpEx and T&D. Based on 50,000 gpd flow.  
2. Refer to Appendix C (Leachate Management Strategy Review Tech Memo) for complete table. Lower ratings are preferred. 
3. The cost estimate includes Newport WWTF upgrades to treat 50,000 gpd leachate at Newport WWTF average loading conditions. Additional $4,550,000 capital cost is required for Newport WWTF upgrades to treat 100,000 gpd leachate at Newport WWTF at average loading conditions. 
4. The cost estimate includes Montpelier WRRF upgrades to treat 50,000 gpd leachate at Montpelier WRRF average loading conditions. Additional $1,015,000 capital cost is required for Montpelier WRRF upgrades to treat 100,000 gpd leachate at Montpelier WRRF at average loading conditions. 



 

 

 
1-1 

P:\Casella_Waste\152990_NEWSVT_Leachate_Evaluation\008 Final VTANR Report\Consolidated\Final 101119\CLT101119(conc_leach_trtmnt_stdy).docx 

Section 1 

Introduction 
This report summarizes and presents the findings of the evaluation prepared by BC to evaluate, at a 
conceptual level, the leachate disposal alternatives and associated on-site and off-site treatment 
and pretreatment technologies to assist Casella’s NEWSVT landfill in Coventry, Vermont with 
developing a long-term leachate management plan.  This evaluation has been conducted as 
requested and described in the Responsiveness Summary prepared by the Vermont Agency of 
Natural Resources Department of Environmental Conservation dated October 12, 2018 for at least 
two on-site and two off site treatment options for leachate management.  In addition to an evaluation 
of benefits and limitations associated with particular disposal and technology alternatives the results 
of an economic analysis of the preferred on-site and off-site treatment and disposal options are 
included.  The various technologies discussed were evaluated and selected for application in each of 
the associated disposal options as part of conceptual integrated treatment systems. 

First, an evaluation of leachate characterization data was conducted to determine the design basis 
(leachate flow and characteristics) to form the basis of evaluation (see Appendix A). Second, an 
evaluation of regulatory requirements associated with disposal options was conducted (see 
Appendix B).  Next, an evaluation of potential leachate disposal options was conducted to establish 
specific leachate quality requirements based on discharge requirements associated with each option 
(see Appendix C). Supplemental evaluations were conducted to refine specific areas of uncertainty 
with off-site options that could significantly impact feasibility and costs. This consisted of carbon 
adsorption testing to estimate carbon usage for treatment of POTW effluent (Appendix D) and 
desk-top capacity evaluations for the Montpelier (Appendix E) and Newport (Appendix F) POTWs to 
determine current leachate acceptance capacity and potential upgrades required to provide 
adequate capacity to treat all of the current and future leachate volume produced by NEWSVT. 

There is a broad universe of technologies available for wastewater treatment in the marketplace. 
These technologies generally fall into two broad categories: 
1. Concentrating Technologies: These technologies remove constituents from the liquid stream via 

adsorption, filtration or partitioning (e.g., activated carbon, ion exchange resins, membranes, 
electrocoagulation (EC), precipitation, foam fractionation, concentrator, electrodialysis reversal 
(EDR). A residual with leachate concentrate is produced that requires final disposal. The 
leachate constituents are concentrated and not destructed. 

2. Destruction Technologies: These technologies remove constituents from the liquid stream via 
biological, chemical, or thermal reactions that alter the molecular structures of the constituent of 
interest. Example technologies include aerobic or anaerobic biological treatment, advanced 
oxidation processes (AOP), electrochemical oxidation (EO), or incineration. 

Within each of these broad categories there are a plethora of technologies variants with a smaller 
subset demonstrated for leachate treatment with efficacy for treatment of typical leachate 
constituents such as biochemical oxygen demand (BOD), chemical oxygen demand (COD), metals, 
volatile organic compounds (VOCs), semi-volatile organic compounds (SVOCs), pharmaceuticals and 
personal care products (PPCPs), PFAS, nitrogen compounds, and 1,4-Dioxane. Due to the diverse 
suite of constituents found in leachate, multiple technologies may be required to achieve a particular 
set of treatment requirements (depending on concentration targets). 



Casella NEWSVT Landfill – Treatment and Disposal Alternatives Evaluation Section 1 

 

 
1-2 

P:\Casella_Waste\152990_NEWSVT_Leachate_Evaluation\008 Final VTANR Report\Consolidated\Final 101119\CLT101119(conc_leach_trtmnt_stdy).docx 

Technologies found to be effective for treating leachate include: 
• Biological treatment: Particularly SBRs, MBBRs, and MBRs for organics and nitrogen  
• Chemical precipitation: primarily for metals 
• Membranes: ultrafiltration (UF), nanofiltration (NF), reverse osmosis (RO) for solids, colloids, 

salts, organics, metals, and virtually all other constituents. Specific membrane type depends on 
target constituents 

• Electrochemical oxidation: ammonia and COD/BOD 
• Activated carbon: trace organics and PFAS 
• IX resins: ammonia, metals and other inorganics, and PFAS. 
• Concentrator: Volume reduction of leachate or concentrates 

It is important to note that adequate leachate storage and equalization are critical to the operation 
of any of the processes noted above. Both flow and concentration dampening through equalization 
are needed to maintain consistent performance (effluent quality) and to avoid oversizing of the 
treatment process to manage temporary fluctuations in volume and concentrations of constituents. 
The site currently has a 438,000-gallon leachate storage tank and plans to install a second identical 
tank. These two tanks would provide up to approximately 18 days of storage at a daily leachate flow 
of 50,000 gallons per day (gpd). Equalization residence time would be approximately five days if the 
tanks are operated at a 30 percent full operating level. This volume provides adequate flow and 
concentration dampening based on experience with other leachate treatment facilities. 

Future leachate flows are projected to increase to approximately 100,000 gpd with peak wet 
weather flows potentially approaching 1.0 million gallons per day (MGD). Future average conditions 
would result in approximately 9 days of storage (2.5 days if tanks are operated at 30 percent full). 
This is marginal for typical operations and additional tankage may be needed in the future. During a 
wet weather event, a combination of storage and disposal will be required to mitigate leachate 
retention within the landfill. However, it is typical that landfill leachate retention occurs for short 
durations during transient wet weather events. Approaches to mitigate leachate production have 
been successfully implemented at the site and should be aggressively applied in the future. 

1.1 Report Organization 
This Report is organized as follows: 
• Section 2: Emerging Contaminants 
• Section 3: Applicable Treatment Technologies 
• Section 4: Technology Application for Disposal Options 
• Section 5: Leachate Concentrate 
• Section 6: Class 5 Opinion of Probable Capital Cost and O&M Cost Comparison 
• Section 7: Results 
• Section 8: References 

 

 



 

 

 
2-1 

P:\Casella_Waste\152990_NEWSVT_Leachate_Evaluation\008 Final VTANR Report\Consolidated\Final 101119\CLT101119(conc_leach_trtmnt_stdy).docx 

Section 2 

Emerging Contaminants 
As the terminology implies, emerging contaminants are those that traditionally have not been 
regulated and have not required treatment. Regulators are in the process of establishing rulemaking 
to potentially regulate emerging contaminants due to concerns regarding potential impacts to human 
health and the environment. Current examples relevant to leachate include PFAS compounds 
(particularly perfluorooctanoic acid [PFOA] and perfluorooctanesulfonic acid [PFOS]), 1,4-Dioxane, 
and PPCPs. PFAS and 1,4-Dioxane have been identified as present in various leachate samples 
nationally; as have PPCPs. Thus far, no regulatory limits or goals for PPCPs have been established 
while the United States Environmental Protection Agency and individual states have established 
health advisories and action limits for PFAS and 1,4-Dioxane. 

Of special interest and focus for this evaluation is PFAS (i.e., PFOA and PFOS). Vermont has 
established health advisories for five PFAS compounds (PFOA, PFOS, perfluorononanoic acid [PFNA], 
perfluorohexane sulfonate [PFHxS], and perfluoroheptanoic acid [PFHpA] at 20 nanograms/liter 
[ng/L]) and preventive action levels (PAL) of 10 ng/L. There are thousands of PFAS compounds, as 
well as related compounds such as Gen-X, that are under evaluation by regulators. 

As with typical leachate constituents, technologies that are applicable for removal of emerging 
contaminants are either concentrating or destructive in their mechanism for removal. The primary 
focus for research conducted on PFAS removal has been on comparatively clean liquid matrices 
(compared to leachate) such as drinking water and groundwater due to their potential for human 
contact and ingestion. There is limited information available regarding treatment of PFAS in a 
complex matrix such as leachate. Many of the advanced technologies that have been applied, or are 
in the research stage, for treatment of PFAS in groundwater or drinking water are not directly 
applicable to leachate due to the presence of interfering constituents (e.g., solids, COD, salts, 